Product Name

Rotary Hammer

Product Code

MPRH1500/32VP

Articlsc Code

115 116 117

MAXPRO

111-0918

Version

21-0016

Date

2021-08-12




MPRH1500/32VP SPARE PART LIST

PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION | WEARING PART | QTY REQUIRED | UNIT
1 111-0918-001 [Rubber Head TS26 1 pcs
2 111-0918-002 |Steel Ring 17.5*2 17.5*2, 26E 1 pcs
3 111-0918-003 [Steel Frame 1 pcs
a 111-0918-004 |Spring 30.2*1.8*76 30.2x1.8x76 26E 1 pcs
5 111-0918-005 |washer 29.5*37*1.5 29.5*37*1.5 1 pcs
6 111-0918-006 [seal lock Hex.Socket Hd.Bolt M5*22 6 pcs
7 111-0918-007 [Cylinder case 1 pcs
8 111-0918-008 |oil Seal 30*45*6 30*45*6 1 pcs
9 111-0918-009 |washer 30*40*2 30%40*2 1 pcs

10 111-0918-010 (Ball ®7.14 d7.14 5 pcs
11 111-0918-011  |teleflex 1 pcs
12 111-0918-012 |X-oil seal 20.9*2.2*4 20.9*2.2*4 1 pcs
13 111-0918-013 |X-oil seal 13*1*4 13*1*4 1 pcs
14 111-0918-014 |Impact hammer 1 pcs
15 111-0918-015 |washer 28.2*1.5 28.2*1.5 1 pcs
16 111-0918-016 |bearing 61906 1 pcs
17 111-0918-017 |washer 30%40*2 30*40*2 1 pcs
18 111-0918-018 |ball ®6.35 3 pcs
19 111-0918-019 |Cylinder 1 pcs
20 111-0918-020 |Flat key 3*2.5*18 3*2.5*18 2 pcs
21 111-0918-021 [distance Ring 41.5*49.5*7 41.5*49.5*7 1 pcs
22 111-0918-022 |distance sleeve 1 pcs
23 111-0918-023 |[Big Spring 32.7*3.5*8.5*88 32.7*3.5*8.5*88 1 pcs
24 111-0918-024 | gear 34 teeth 1 pcs
25 111-0918-025 |Circlips for shaft 28*1.6 28*1.6 2 pcs
26 111-0918-026 |[rammer 25*30 25*30 1 pcs
27 111-0918-027 |O-ring 19*3.1 19*3.1 2 pcs
28 111-0918-028 |piston 25*27 25*27 1 pcs
29 111-0918-029 |Piston Pin 6*23.5 6*23.5 1 pcs
30 111-0918-030 |steel sleeve 12x10x8 12x10x8 1 pcs
31 111-0918-031 [Connecting Rod 1 pcs
32 111-0918-032 |Washer 47 1 pcs
33 111-0918-033 | Oil Bearing 30x47x9 30x47x9 1 pcs
34 111-0918-034 |gear box 1 pcs
35 111-0918-035 |self tapping screw BT4.8*45 BT4.8*45 4 pcs
36 111-0918-036 |oil cover 1 pcs
37 111-0918-037 |O-ring 31.5*2 31.5*2 1 pcs
38 111-0918-038 |[Damping sleeve 1 pcs
39 111-0918-039 [Damping spring 10.5*1.8*27 10.5*1.8*27 1 pcs
40 111-0918-040 |Damping Board 1 pcs
41 111-0918-041 [seal lock Hex.Socket Hd.Bolt M8*32 1 pcs
42 111-0918-042 |O-ring 13*2.2 13*2.2 1 pcs
43 111-0918-043 |knob shaft 1 pcs




MPRH1500/32VP SPARE PART LIST

PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION | WEARING PART | QTY REQUIRED | UNIT
14 111-0918-044 |Circlips for shaft 18 1 pcs
as 111-0918-045 |Gear Box left Cover 1 pes
46 111-0918-046 |button pin 1 pcs
a7 111-0918-047 |spring 0.6*4.5*17.5 0.6x4.5x17.5 1 pcs
48 111-0918-048 (button 1 pcs
49 111-0918-049 sf:Tr;;;:zpan head self-drilling screw 1 ocs
50 111-0918-050 |Gear Box left Cover 1 pcs
51 111-0918-051 |self tapping screw BT3.9*14 3.9*14 8 pcs
52 111-0918-052 (bearing 6003 1 pcs
53 111-0918-053 |washer 34.5*28.5*1 34.5*28.5*1 1 pcs
54 111-0918-054 |[Circlips for shaft 35 1 pcs
55 111-0918-055 [Crankshaft 1 pcs
56 111-0918-056 |[woolen blanket 1 pcs
57 111-0918-057 [Steel Ring 17 1 pcs
58 111-0918-058 |pressure spring W6.8*1.2*33 W6.8*1.2*33 1 pcs
59 111-0918-059 ([Big gear 29:5 1 pcs
60 111-0918-060 |flat key 5*5*22 5*5*22 1 pcs
61 111-0918-061 [Dome Pin 7*19 1 pcs
62 111-0918-062 [steel sleeve 1 pcs
63 111-0918-063 |beraing 16*12*10 16*12*10 1 pcs
64 111-0918-064 |oil seal 19*28*4.5 19*28*4.5 1 pcs
65 111-0918-065 [small gear 10 teeth 1 pcs
66 111-0918-066 |washer 15x19x4.7 15x19x4.7 1 pcs
67 111-0918-067 |bearing 6002-RS 1 pcs
68 111-0918-068 |washer 14.1x19x0.8 14.1x19x0.8 1 pcs
69 111-0918-069 ([gear 39 teeth 1 pcs
70 111-0918-070 |[fixed board 1 pcs
71 111-0918-071 [Circlips for shaft 12.5*1 12.5*1 1 pcs
72 111-0918-072 (ball 5 8 pcs
73 111-0918-073 |[Friction flate 1 pcs
74 111-0918-074 (spring 14.2x9.5x3x1 14.2x9.5x3x1 2 pcs
75 111-0918-075 | self-locking nut 1 pcs
76 111-0918-076 |bearing 627 1 pcs
77 111-0918-077 |pillar 1 pcs
78 111-0918-078 (ball 4 1 pcs
79 111-0918-079 |o-ring ¢8.5*2 1 pcs
80 111-0918-080 [third button 1 pcs
81 111-0918-081 |[middle cover 1 pcs
82 111-0918-082 |[beraing 6001-2RS 1 pcs
83 111-0918-083 |bearing board 1 pcs
84 111-0918-084 |seal lock Hex.Socket Hd.Bolt M4*14 2 pcs
85 111-0918-085 [rotor 1 pcs
86 111-0918-086 |bearing 608-RS 1 pcs




MPRH1500/32VP SPARE PART LIST

PART NO. | ARTICLE CODE DESCRIPTION SPECIFICATION | WEARING PART| QTY REQUIRED | UNIT
87 111-0918-087 |Fan Guide 1 pcs
88 111-0918-088 |[self tapping screw ST4.8*55 ST4.8*55 2 pcs
89 111-0918-089 |Stator 1 pcs
20 111-0918-090 [insert spring 2 pcs
91 111-0918-091 |motor housing 1 pcs
92 111-0918-092 |carbon brush 2 pcs
93 111-0918-093 |brush carrier 2 pcs
94 111-0918-094 |coil spring 2 pcs
95 111-0918-095 |self tapping screw ST3.9*10 S$T3.9*10 2 pcs
96 111-0918-096 |back cover 1 pcs
97 111-0918-097 |self tapping screw ST3.9*16 S$T3.9*16 10 pcs
98 111-0918-098 |switch cover 1 pcs
929 111-0918-099 |left handle 1 pcs
100 111-0918-100 (right handle 1 pcs
101 111-0918-101 [switch 1 pcs
102 111-0918-102 |capacitance 1 pcs
103 111-0918-103 |under damping ring 2 pcs
104 111-0918-104 |seal lock Hex.Socket Hd.Bolt M4*14 1 pcs
105 111-0918-105 [Nut M8 1 pcs
106 111-0918-106 |speeder switch 1 pcs
107 111-0918-107 |cable cover 1 pcs
108 111-0918-108 [cable board 1 pcs
109 111-0918-109 |cable 2x1.0? 1 pcs
110 111-0918-110 |hoop 1 pcs
111 111-0918-111  |T-shape Nut M8 1 pcs
112 111-0918-112 |Carrier 1 pcs
113 111-0918-113 |[MAXPRO handle M8 1 pcs
114 111-0918-114 |Blow Case 1 pcs
115 111-0918-115 |8mm HSS Drill Bit 8mm 1 pcs
116 111-0918-116  |10mm HSS Drill Bit 10mm 1 pcs
117 111-0918-117  |12mm HSS Drill Bit 12mm 1 pcs
118 111-0918-118  |Point Chisel 14*250mm 1 pcs
119 111-0918-119  |Flat Chisel 14*250mm 1 pcs




